



MAARC LABS PVT. LTD.

Plot No. 1 & 2, Gat No. 27, Nanded Phata, Sinhagad Road, Pune - 411 068. (INDIA)

☎ : +91 7447425952 / 53 / 54 / 55


E-mail : maarclabs.pune@gmail.com • maarclab@gmail.com • Visit us at : www.maarclabs.com

Test Report

Name & Address of the Customer :	Om Engineers Pvt. Ltd. Vrundavan Commercial Complex, Office No.5, 2 nd Floor, Kothrud, Pune- 411038 Maharashtra	
Test report as per IS 15410:2003 with Amendment Nos. 1 to 3		
Report No. :	G/AUG/01	Date: 13.08 .2019

- a) Nature of sample : Biodegradable HPT bag
- b) Grade/Variety/Type/Class/Size etc. : Biodegradable additive + Polymer blow film extraction (Master Batch)
- c) Declared values if any : -
- d) Quantity : -
- e) Date of Receipt : 02.08.2019
- f) Date of commencement of testing : 03.08.2019
- g) Date of completion of testing : 12.08.2019

Sl. Nos	Tests	Results	Requirements	Methods
1	Overall Migration	3.2 mg/dm ² OR 53.00 mg/L	The maximum extraction values shall not exceed 10 mg/dm ² OR 60 mg/L	IS 9845
2	Colour Migration	Nil	Colour migration (visual) shall not be observed	IS 9845


Dr.(Ms.) Sai Keskar
Authorized Signatory
(Mechanical)

***End
Page 1 of 1

- Sampling was not done by MAARC LABS PVT. LTD. The results relate only to the samples tested in the laboratory.
- This analysis report shall not be reproduced except in full, without written approval of MAARC LABS PVT. LTD.